3

DOV oEE2E=r AR~ ITom Mmoo mE EE

M*
BB*

DD
EE*
FF*
GG*

Part#
03034
07063
07066
58439
11951
21837
17215
11161
11187
11188
11521
17134
17937
17938
18425
18435
18444
18541

20086
10466
18411
21234
18501
21233
21230

HARDWARE LIST

Description ... s Qty
Lower bracket ... s e snnes 2
Frame bracket..........ccoo oo e e 2
Air spring bracket ... 2
Lo o T 2
Boll plates ... s e s s snnes 4
1/4" 90 degree Swivel air fitting ........ccoceivnieiirinnns 2
3/8"-24 X 3/4" Flat head socket cap screw......... 8
U-bolt, lower bracket ... viiiiciciirerii e 4
L T Lo USRS 2
Mounting bracket ... 2
U-bolt, frame attachment...........ccccocvreececececnee 2
3/8"-16 X 1" Carriage bolt.........ceecverecececne 6
M8 X 25mm Button head cap screw .................... 2
1/4"-20 X 3/4" Flat head socket cap screw.......... 8
1/4"-20 Nylon lock nut.......ccccininiciinsinssinissennnnns 8
3/8"-16 Nylon lock nut..........cooieceieerececcee e 18
/8" Flat washer ... 18
1/4" Flat washer ... e e 8
Air line assembly ... e s 1
o TR 6
S/M16" Lock washer ... 2
Rubber washer.........ciccece e s 2
M8 Flat washer.........cccminim i s s 2
56" HexX NUL.....ooeeee e e e e e 4



